-3 “32
WMODEL 2040 MODEL 2040
0 HYDRAULIC CONTROL UNIT 0 HYDRAULIC CONTROL UNIT
NYTRAIRIC e HYDRAWLIC PUMPF

294 296 R92 FUIAP ASSEMBLY, hydraulic (362VA2AZ)
(order 319 226 R91)
2 298 178 R} SCREW, cap, hex-hd. pilot flange (8)
3 273 328 FITTING, 1/4" lubrication (Alemite 1652B)
(optional with 16 982 R1)
3 16 982 R} FITTING, 1/4" lubrication (Lincoln SU13)
{optional with 273 326)
4 293 644 R1 FLANGE, pilot {521X41)
S 293 129 R1 »QO' RING, pilot flaage (4-3/4 x 5 x 1/8")
[} 293 645 R91 OIL SEAL, drive shaft (A361X79)
7 293 634 R9! RETAINER snd SFAFT ASSEMBLY, drive
{9X3600X1)
(Composed of -
1 BEARING 297 339 RY1
2 BEAR'NG 293 641 R91
1 "O" RING 252 734
1 RET2INER 293 638 R!
i RING 293 643 R1
z 1 SEA)L
1 SEA"
1 SHAFT 293 635 R1
X SHi'4 293 642 R1
1 WA HER 293 644 R1)

TA 293 635 R1 SHAFT, drive (4X3600X1)

{Hydraco) - Continued

1PA-43127 C

8 297 339 R91
9 252 734 R1

BEARING, drive shaft outer (A333X8)

Q" RING, retainer and drive shaft (£-3/4 x
3-1/8 x 3/16")

10 293 638 R1 RETAINER (758X3)

1 SEAT, sexl (order 296 944 R91)
11A 297 608 R1 RING, seal (A421X13)
12 SEAL (order 296 944 R91)

12A 164 513 R1
13 293 641 R91

14 293 642 R)

15 293 643 R1
16 293 644 R1

17 254 091 R1

"Q" RING, 1-3/8 x 1-5/8 x 1/8"
BEARING, drive shaft inner (A754X1) (2)

SHIM (712X126) (X)

RING, snap (B12X126)

WAS + drive shaft retaining (ADUbXSB)

"O" RING, low pressure inlet (2-3/4 x 3 x
1/8") (optional with 310 929 R1) (not part of
pump assembly)

"O" RING, low pressure inlet {(2-3/4 x 3 x
1/8") (optional with 254 091 R1) (not part of
pump assembly)

17 3i0 929 R1

18 259 099 R "O" RING, low pressure return (2-1/8 x

2-3/8 x 1/8") (not part of pump assemnbly)

19 293 626 k1 ADAPTER (2X36X1)
20 19 399 R1 PIN, roll 5/16 x 5/8" (2)
21 252 482 R} Q' RING, relief valve seat (i/8x 1-1/2x

1-3/4")
22 293 649 R1 SEAT, relief valve {414X71)
X - As Required.
§ - Not Furnished Separatel;

PRINTED 1N UNITED STATKS OF AMLRICA

PRINTED 1% UNITED STATES OF AMERICA

8-10



sk SR St &ﬁmu L “ KﬂUéJﬁh L

:': M vvedd _sascairrion g s DESCRIPTION

HYQRAULIC PLae HYDRAULIC PUMP

{Hydreco) ~ Covtinued {Hydrece) - Continved

23 293 630 R1 PLUNQER, relief valve (413X49) 309 862 R91  LINK, control (also listed and iliustrated

with “Controls (Cable and Hydraulic)")
24 96 328 R SPRING, relief valve plunger (AS01X293)

28 29) 632 R1I WASHER, relief valve spring (A498X33} {X) 296 944 R91 PACKAGE, field service seal and seat
{Consists of -
F{} 290 9871 R *O" RING, relief valve cap (1-3/4 x 2 x 1/8") ] KEY 297 344 R1
(AIISX31) 1 "O" RING 164 513 K1)
t44 296 326 R} CAP, relief valve (514X440) 1 RING 297 608 R}
§1 3EAL
L] 357 887 R PIN, 1/4 x 5/8" roll (A911X1) (2) §1 SEAT }
29 293 640 R91  BEARING, gear (A340X27) (4) 311 724 R9! PACKAGE, pump spacer {leld service
(Composed of -
30 293 726 R) *O" RING, dowel (2-1/4 x 2-1/2 x1/8") 1 DIAGRAM 12G- 3984
{A395X39) (2) i 1INK 309 862 R91
n 293 632 R} DOWEL {13X36X1) (2) 2 “O" RING 254 091 R1
2 "0 RING 259 099 R1
n 259 247 R1 "O" RING, dowel (2-5/8 x 2-7/8 x 1/8") 1 PLATE 311 732 R1)

(A3 X48) (2)
311 732 R1 PLATE, pump spacer

33 293 633 R1 DOWEL (13X36X2) (2) 3/4 x 2" hex-hd. cap SCREW (4)
)M 252 741 R} »O" RING, cover {3-3/4 x 6 x 1/8") (A791X95) 294 295 R93  UNIT w/VALVE, 294 800 R93, PUMP,
{4) 294 296 R92 and FLOW CONTROL, pump
3 293 631 R} PLATE, wear (12X36XJ) (2} and valve (PV4X21) (order 319 720 R91)
309 109 R1 SCREW, 3/4ANF x 1-3/8" hex-hd. cap
3 28% 453 R1 "O'* RINGQ, cover and adapter (6-3/4 x 7 x 309 162 R1 SCREW, 3/4NF x 2" hex-hd. cap (3)
1/8") (A395X105) (2) 294 800 R93 VALVE ASSEMBLY, hydraulic (for
37 298 574 R1 GEAR, driven (6X3620X2} components see list of parts under details ot
38 295 5718 R1 GEAR, drive (6X3620X1) ""Hydraulic Valve') (VZ14X10)
109 462 FITTING, pump lubrication (Lincoln 5400)
39 294 297 R1 HOUSING (1X1620X2) (optional with 271 285)
40 294 172 R2 COVER (3X36X10) 271 285 FITTING, pump lubrication {Alemite 1613-B)
{optional with 109 462)
L 3 294 173 R1 PLUG, 1/4" bex-soc. pipe {A300X2)
42 SCREW, 1/2Ni x 4-3/4" hex-soc-hd, cap
(14) X - As Required
297 344 R1 KEY, seal seat (829X80) § - Not Serviced Separately
MYDRAULIC PUMP HYDRAULIC PUMP
(Rydreco) (Hydreco) - Continued

319 826 R91 PUMP AMBEMBLY, hydraulic (will work for 2 273 349 FITTING, 1/4' lubrication (Alemite 1627B)
294 296 R92Z) (3615A1J1BL) {optional with 126 132)
1 298 178 R} SCREW, pllot flange hex-had cap (8) 3 293 646 R1 FLANGE, puoi (3£1X41)
2 126 132 FITTING, 1/4'" lubrication (Lincoln 50%0) 4 293 729 R1 "O" RING, pilot flange (4-3/4 = 5 n 1/3")
(optional with 273 349} 5 293 645 R91 OIL SEAL. drive .h‘ft (A ulx'm
PRINTRD 196 UNITRED STATES OF AMERICA . . PRINTES 1N URITED STATES OF AMERICA




Y

«34-
MODEL 2040 MODEL 2040
ﬁ HYDRAULIC CONTROL UNIT ﬁ HYDRAULIC CONTROL UNIT

NYDRALRIKC UM
{Hydrece) « Continned

321 109 R91  RETAINFR and SHAFT ASSEMBLY, drive
(9N 21600XR)
(Composed of -
] BEZARING ST 618
t BEARING 29% 799 R9)
F +0% RING 232 134 R)
1 PACK. GE 307 912 R9)
t RETAINER 321 133 R
X RING 321 1M R}
H SEAL 321 139 R9Y
1 SHAFT 321 132 R}
[} WASHER 293 644 R1)
SA 32t 12 R SHAFT, drive (4X3600X7)
7 8T 618 BEARING, drive shaft outer
] 321 139 R91  OlL SEAL (A907X9)
L ] 232 1M Y SO RING, retaincr and drive shaft {2-3/4 x
3-1/8 x 3/14") (optional with 310 940 R1) {2)
9 310 40 k1 "O" RING, retainer and drive shaft (2-3/4 x

3-1/8 x 3/16") (optional with 252 734 R1) (2)
10 321 133 R
1n 307 912 R9)

RETAINER (758X8)

PACKAGE, seal and seat field service
{SK0342)

11A 297 608 R1 RING, seal
12 293 739 R1

12A

"O'" RING (1-3/8 x i-5/8 x 1/8")
297 344 R) KEY, seal seat (829X80)
13 29% 799 R91  SEARING, drive shaft inner (A754X2)

14 321 134 R1 RING, soap (. 128 & . 002 thick]) {(X)

14 321 135 R1 RING, enap (. 136 2 .002 thick) (X)

14 321 136 R1 RING, snap {. 144 & . 002 thick) (X}
14 321 137 RN

14 321 138 R}

RING, snap {.152 2 ,002 thick) (X)

RING, snap (. 160 & ,002 thick) (¥

1% 293 644 R} WASHER, drive shaft retaining (A506X8)

16 252 482 R1 "O" RING, aanti-cavitation valve {1-1/2 x

1-3/4 x 1/8") (2)

17 254 04l Ri "O" RING, low pressure inlet (2-3/4 x 3 x

1/8") {optional with 310 929 R1)} (not part of
pump aseembly)
17 310 929 R) Q' RING, low pressure inlet (2-3/4 x 3 x

1/8") (optional with 254 091 R1) (not part of
pump assembly)

18 259 099 R1 Q" RING, low pressure return (2-1/8 x
2-3/8 x 1/8'") (not part of pump assembly)

19 321 105 R1 ADAPTER (2X36X10)

20 19 399 R1 PIN, 5/16 x 5/8" roll (2}

21 252 482 R} "O'" RING, relief valve seat (1-1/2 x 1-3/4 x
1/8")

22 293 649 R1 SEAT, relief valve {(414X71)

23 293 650 R1 PLUNGER, relief valve (415X49)

PRINTED IN UNITREL STATES OF AMERICA .

HYDRAULIC PUMP
(Hvdrece) - Continued

24 296 328 R1 SPRING, relief valve plunger (A501X295)

28 29) 652 R} WASHER, relief valve spring (A408X33) (8)

26 290 987 R} O RING, relief valve cap (1-3/4 x 2 x 1/8%)
(optional with 310 939 R1)
"O" RING, relief valve cap (1-3/4 x 2 x 1/8")

{optional with 290 987 R1)

26 310 939 R1

27 296 326 R1 CAP, relief valve (514X440)

18 357 857 R} PIN, 1/4 x 5/8" roll (2)

29 321 131 R9!  BEARING, gear (A340X215) (4)

30 293 126 R “O'" RING, dowel {2-1/4 x 2-1/2 x 1/¢™)
{optional with 310 936 R1) (2)

30 310 936 R} "O" RING, dowel (2-1/4 x2-1/2x1/8")
(optional with 293 726 R1) (2)

n 293 632 R1 DOWEL (13X3¢X1) (2)

32 259 247 R) "O" RING, dowel (2-5/8 x 2-7/8 x 1/8") (2)

33 293 633 R1 DOWEL (13X36X2) (2)

34 321 t10 R) »OQ'" RING, cover {5-5/8 x 5-7/8 x 1/8") (4)

35 293 631 R1 PLATE, wear (12X36X3) (2)

36 285 453 R1 *O" RING, cover and adapter (6-3/4 x 7 x
1/8") (2)

37 321 107 R1 GEXAR, driven (6X3615X2)

38 321 108 R12 GEAR, drive (6X3615X3)

39 321 104 R1 HOUSING (1X3615X2)

40 321 106 R1 COVER (3X36X8)
1/2NF x 3-3/4" hex-hd cap SCREW (10)
1/2NF x 4-1/4" hex-hd cap SCREW (4)

4] 294 773 R} PLUG, 1/4'" hex-soc pipe (A300X2)

319 720 R91 UNIT ASSEMBLY, pump and valve (PV4X24)
(will work for 294 295 R93)

{Composed of -
CLAMP
HOSE
"oll mNG
PUMP
VALVE
VALVE

279 078 R9}
321 103 R}
252 482 R1
319 826 R91
319 829 R91
319 830 R9!I)

-

279 028 R91 CLAMP, hose (2)

321 103 R1 HOSE, anti-cavitation valve to control valve

109 462 FITTING, pump lubrication (Lincoln 5400)
(optional with 271 285)

271 285 FITTING, pump lubricating (Alemite 1613-B)

(optional with 109 462)
319 829 R9] VALVE ASSEMBLY, control {for components
see list of parts under details of "Control
Valve')

319 830 R91 VALVYE ASSEMBLY, anti-cavitation (for
components see list of parts under detsils of

"Anti-cavitation Valve")

X - As Required

. PRINTRD IM UNITED STATEE OF AMERICA




- 13- -38.
l& HYDRAG(UC CONT:OL UNIT ﬁ HYDRAI?I‘I% CO%I‘I’ROL UNIT
[ rasy , o,
Py ool BENGIDIPYION "o, [povedd DRSCRIPYION
! . {Hvdreco) - Continued
L] 4
73 7[7
WPA-4030 T
294 800 R93 VALVE ASSEMBLY, hydraulic (order 16 295 783 R2 SPRING, torsion (ABO6XS)
VALVE, 319 829 RJ] together with two
CLAMP, 279 028 R91, HOSK, 321 103 R}, 17 295 782 R1 SHAFT, latch (M7X42)
two "O" RING, 252 482 R1 and VALVE,
319 830 R91) 19 254 091 R1 "O" RING, cover (2-3/4 x 3 x 1/8) (A395X47)
H 294 284 R} COVER, housing (763X3) 20 294 282 R1 HOUSING, plunger lever (762X3)
5/16 x 1-1/2" hex-hd., cap SCREW (7)
5/16" lock WASHER (7) 21 114 813 KEY, No, 10 Woodruff (used with contro!l
shaft, 293 671 R1) (A258X12) (2)
2 294 285 R1 GASKET, cover (T12X1473)
22 293 671 R1 SHAFT, control (M7X38)
3 293 648 R1 CAP, housing end cover {514X353)
23 293 675 R1 RETAINER, bearing (816Xe)
4 3156 005 R1 "O" RING, housing and cover cap (1-1/8 x 1/4 x 3/4" hex-hd. cap SCREW (¢)
1-3/8 x 1/8") (A393X2)) 174" lock WASHFR (2)
s 293 658 R1 SPRING, detent (A50)1X268) 24 293 672 R1 WASHER, control shaft thick (A408X35) (2)
24 293 673 R1 WASHER, control shaft thin (AB22X1) (X)
[ 293 669 R91 DETENT (764X1)
25 300 025 R1 RING, snap (A611X35)
7 293 739 R} 1O’ RING, bearing retainer (1-3/8 x 1-5/8 x
178') (A395X25) (2) 26 296 949 R91 PLATE, spring (A811X12)
8 283 070 R91  "O'" RING, control shaft (7/8 x 1-1/8 x 1/8") 27 296 947 R} SPRING, torsion (A806X8)
(A395X17)
28 296 948 R PLATE, cam (811X13)
9 551 139 R91 BEARING, corntrol shaft (A340X25) (2)
29 293 662 R1 RING, fFlunger eye shaft snap (A61iX12) (2)
10 293 674 R1 RETAINER, bearing (816X5)
1/4 x 3/4" hex-hd, cap SCREW (2) 30 WASHER, 17/32 x 1-1/16" (2)
1/4" lock WASHER (2}
n 293 661 R1 SHAF T, plunger eye (M7X)}7)
1 293 681 R1 CAP, cam latch shaft (514X354) (2)
32 293 660 R1 EYE, plunger (516X83)
12 352221 Rt “O" RING, cam latch shaft cap (9/16 x 3/4 x
3/32") (A398X11) (2) 33 252 483 R} "O" RING, plunger eye {(1-1/4 X §-4/¢e x 1:n )
(A395X23)
13 29) 698 R91 BEARING, cam latch shaft (A340X24) (2)
34 293 657 R1 SPACER, spring guide (416X78)
14 17 175 Rl PIN, 3/16 x 1* roll (A770X9)
15 295 780 R1 LATCH, cam (M6X78) 38 293 656 R1

PRINTED IN UMITED STATES OF AMERICA

GUIDE, spring (416X79)

B-13

PRINTED 'N UNITED STATES OF AMEARICA



-

-36-
MODEL 2040 M
0 HYDRAULIC CONTROL UNIT o HYDRAUL?CD ECLO%J(?I%%JL UNIT
MYDRAULIC VALVE HYDRAULIC VALVE

{Hydreceo) - Continued

1 9) 453 R SPRING (AS01X101)
3 297 087 R} VALVE, pluager check (313X 3¥%)
» 297 240 K%Y PLUNGER, operating (. 010" overeise)
{S12X227KD) (See NOTE)
« 294 204 R} PLUG, 1/2 x 9/16" pipe (A1V0X)) (2)
[} 290 98T K1) "O" RING (1-3/4 x 2 % 178") (AI95X31) (2)
L1 290 028 R O™ RING (2 x 2-1/4 2 1/8") (A395X38) (3)
4" HOUSING {order 294 800 R9)Y)
48 29) o663 R1 WASHER, plug rataining (A506X9)
9 293 664 R} RING, plug snap (812X75)
80 293 684 R1 GASKET, plunger cover {712X127)
L3} 29) 683 K1 COVER, plunger (M10X11)
3/8 n $/0 hex-hd .ap STREW {(4)
/8" lock WASHER (4)
L2 293 696 R1 PLUG, 1-1/2 x 21/32" pipe {ASUUXY)
L} ) 296 930 R} PLUG, check valve (560X59)
54 296 929 R1 SPRING, poppet (A501X67)
38 296 928 R1 POPPET, check (747X18)
L 19 296 927 R SEAT, check valve {414X93)
57 293 722 R\ COVYER (M171X21)
1/2 % 1-1/4" hex-hd. cap SCREW (4)
1/2" lock WASHER (4)
58 25%% 088 R1 "0 RING, cover (1-7/8 x 2-1/8 x 1/8")
{AI9%X13Y)
59 293 687 R1 WASHER, fibre, $/16"
60 SCREW, mach. rd-hd. 5/16 x 3/8"
[ 1] 293 742 R1 PLUG, pipe, 1/2 x 9/16" (A300X4) (3)
&2 293 726 R1 "O" RING, cover (2-1/4 x 2-1/2 x 1/8")
(A395X39)
6) 293 721 R1 COVER (M17X22)
1/2x 1-1/4" hex-hd. cap SCREW (4)
1/2" lock WASHER (4)
o4 293 685 R9! PLUNGER, flow control (755X2)
[}] 293 668 Rt RING, plunger anap (812X64)

PRINTED M UMITED STATKS LF AmMERICA

{Hydreco) - Continued

66
67
68
69
70
n
72

13

293 689 R2
293 691 R1
293 692 Rt
293 693 R1
305 B6¢ R)
293 690 R1
290 987 R1

293 694 R91
17 008 R}

293 698 RI1
358 967 R1

317 858 R91

294 288 Q1
297 325 R1

293 697 R1

293 723 Ri

293 724 R1

294 299 R1

293 699 R1

WASHER, plunger spring retainer (416X55)
POT, dash (754X2)

SPRING, dash pot (A501X269)

GUIDE, dash pot spring (416X62)

SCREEN, oil filter (M33X3)

SPRING, plunger {A501X270)

"O" RING, cap (I-J.IQ x2x1/8") (A395X%31)
CAP (51843)

BALL, steel, 1/4" (A501X7) (order
317 858 R91)

BEARING, plunger eye shaft (A340X24) (2}

"O'" RING, relief valve seat (3/8 x 1/2 x
1/16") (A395X7)

PACKAGE, relief valve replacement (consists
of "O" RING 35% 967 R1, and PLUG) (will
work for 17 008 R1, 293 697 Rl and
293 699 R1) {SKO-330 (X)

PLUG, pipe, hex-soc., 3/8" (A639X3)

SCREW, 1/4 x 1/2" hex-soc. hdls. set
(A924X3)

SCREW, 5/16 x 3/8" hex-soc,, cup-pt., set
{used in valve housing before reference
No. 60) ’

SCREW, 1/2 x 5" hex-s0c., cap (used to
attach hydraulic valve to unit) (7)
SCREW, 3/8 x 7/8" hex-s0c., cap (used to

attach plunger lever housing to the valve
housing) (2
SCREW, 3/8 x 1-1/2" hex-soc., cap (2)

SEAT, relief valve (414X55) (order
317 858 R91)

SPACER, cylinder part, 1-1/2" 1D (830X259}
(2)

SPACER, cylinder part, 1-3/4" ID (830X260)
(2}

SPACER, "O" ring (830X258)

SPRING, relief valve (A5S01X7) (order
317 858 R91)

X - As Required.
NOTE - Used only when valve housing can be
reworked.

PRINTED IN UNITED STATES OF AMERN. o




-3

-37-
MODEL 2040 MODEL 2040
ﬁ HYDRAULIC CONTROL UNIT ﬁ HYDRAULIC CONTROL UNIT
e, Pany BRSCRIPTION oy .ﬂ;;:k DRSCRIPTION -

MYDRAULIC VALVE
{Hydreco)

’gﬁé%? L1717

i
PA-404320
319 829 R9! VALVE ASSEMBLY (X214X12} {together with
two CLAMP, 279 028 R91, HOSE,
321 10} R1, two "O'" RING, 252 482 Rl and
VALVE, 319 830 R91 will work for
294 800 R91)
! 294 284 R1 COVER, housing (763X3)
5/16 x 1-1/2" hex-hd cap SCREW (7)
5/16" lock WASHER (7)
2 294 285 R} GASKET, cover (712X149)
3 293 668 R1 CAP, housing and cover (514X353)
4 356 005 R1 O RING, housing and cover cap {1-1/8 x
1-3/8 x 1/8")
5 293 674 R1 RETAINER, bearing (816X5)
1/4 x 3/4" hex-hd cap SCREW (2)
174" lock WASHER (2)
6 551 139 R91 BEARING, control shaft (A340X25) (2)
7 253 070 R91 *Q'" RING, control ehaft (7/8 x 1-1/8 x 1/8")
8 165 413 R1 "O" RING, bearing retainer (1-3/8 x 1-5/8 x
1/8'") (optional with 293 739 R1) (2)
8 293 739 R1 Q" RING, bearing retainer (1-3/8 x 1-5/8 x
1/3") (optional with 165 413 R1) (2)
9 293 681 R1 CAP, cam latch shaft (514X354) (2)
10 352 221 Rl "QO" RING, cam latch shaft cap (9/16 x 3/4 x
3732 (2)
11 293 698 R91 BEARING, cam latch shaft (A340X24) (2)
12 17 175 R1 PIN, 3/16 x 1" roli

i3 295 780 R1 LATCH, cam (M6X78)

14 295 783 R2 SPRING, toraion (AB06X) (6]

PRINTED 1N UNITED STATES OF AMRRICA

o PRINTED IN UNITRD STATFS OF AMERICA

HYDRAULIC VALVE

{Hydreco) - Continued

43

i

15 295 782 R1 SHAF 1, latch (M7X42)
16 254 091 R1 *O'" RING, cover (2-3/4 x 3 x 1/8") {(optional
with 310 929 R1)
16 310 929 R} “O" RING, cover (2-3/4 x 3 x 1/8") (optional
with 254 091 R1)
17 294 282 R1 HOUSING, plunger lever (762X3)
18 294 286 R1 PLUG, pipe (A300X1)
19 114 813 KEY, No. 10 Woodruff {2}
20 321 124 R1i SHAFT, control (M7X44)
P 979 848 R1 RING, snap (A611X23)
22 293 675 Rl RETAINER, bearing (816X6)
1/4 x 3/4" hex-hd cap SCREW (2)
1/4" lock WASHER (2)
23 321 130 R1 PLATE, cam (811X26)
24 296 947 R3 SPRING, torsion (ABU6X8)
25 293 672 R1 WASHER, control shaft thick (A408X35) (2)
25 293 673 R1 WASHER, control shaft thin (A822X1) (X}
26 300 025 R! RING, snap (A611X35)
27 296 949 R91 PLATE, spring (811X12)
28 271 110 R1 RING, plunger eye shaft snap (A6} 1X12) (2}
29 WASHER, 17/32 x 1-1/16" (2)
30 293 661 R1 SHAFT, plunger eye (M7X137)

31 293 698 R91 BEARING, plunger eye shaft (A340X24) (¢)

X - As Required.



.38

ik MODEL 2040 ﬂ MODEL

HYDRAULIC CONTROL UNIT HYDRAULIC CONTROL UNIT
HYDRAULIC VALVE ANTH-CAVITATION VALVE
(Hydreco) - Continued (Hydreco)

32z 293 660 R1 EYE, plunger (516X83)

33 252 483 R} »O' RING, plunger eye (1-1/4x 1-1/2 x 1/8")
4 293 657 R1 SPACER, spring guide (416X78)

35 293 656 RI  GUIDE, spring (416X79)
36 293 655 R1  SPRING (A501X101)

37 297 057 R} VALVE, plunger check (513X38)

38 321 120 R) PLUNGER, operating (. 010" ovarsize)
: (512X352D)

39 444 703 PLUG, pipe (3)

40 290 987 R1 "O" RING (1-3/4 x 2 x 1/8") (optional with
310 939 R1) (2)
40 310 939 R) "*O" RING (1-3/4 x 2 x 1/8") (optional with

PA-S0883 A
290 987 R1) (2)
41 290 028 R1 "O'" RING (2 x 2-1/4 x 1/8") (3)
42 HOUSING (order 319 829 R91) 319 830 R1 VALVE ASSEMBLY, anti-cavitation (VC5X1)
43 32} 117 Rl S8PACER (560X92) 1 321 143 R1 CAP, check valve plunger (514X629)
44 321 121 R1 RING, p.ug snap (890X27) 2 290 987 R1 Q" RING (1-3/4 x 2 x 1/8") {optiona] with
310 939 R1) (2)
45 321 118 R1 SLEEVE, (830X399)
F 310 939 R1 “O" RING {1-3/4 x 2 x 1/8") {optional with
46 293 684 R) GASKET, plunger cover {712X127) 290 987 R1) (2)
47 321 119 R1 SPRING, plunger (A501X267) 3 321 142 R} SPRING, check valve plunger {AS01X332)

48 293 683 R1 COVER, plunger (M10X11) 4 321 141 R} PLUNGER, check valve (513X56)
3/8 x 5/8" hex-hd cap SCREW (4)
3/8" lock WASHER (4) 5 321 140 R) HOUSING, valve (451X11)
49 321 116 R} CAP (514X620) [ 321 113 RI ADAPTER, hose (514X628)
50 255 088 R} "Q" RING, cover (1-7/8 x 2-1/8 x 1/8")
51 293 722 R COVER (M17X21)
1/2 x 1-1/4" hex-hd cap SCREW (4)
1/2" lock WASHER (4)
52 293 721 R COVER (M17X22)
1/2 x }-1/4" hex-hd cap SCREW (4)
1/2" lock WASHES. (4)
53 293 276 R} "O" RING, cover {2-1/4 x 2-1/2 x1/8")
(optional with 310 936 R1})
53 310 936 R1 "O'* RING, cover (2-1/4 x 2-1/2 x 1/8")
{optional with 293 276 R1)
54 321 115 R} SLEEVE (830X400)
55 321 114 R} PLUG, check valve {560X93)
56 290 987 R1 Q" RING, cap (1-3/4 x 2 x 1/8") (optional
with 310 939 R1) (2)
56 310 939 R1 Q' RING, cap (1-3/4x 2 x 1/8") (opuoml
with 290 987 R1} (2)
57 321 113 R ADAPTER, hose (514X628)
SCREW, 1/2NF x 5-1/2" hex-hd cap (used to
attach hydraulic valve to uait) (7}
SCREW, 3/8 x 7/8" hex-soc, cap (used to
attach plunger lever bousing to the valve
housing) (4)
SCREW, 3/8 x1-1/2" hex-soc, cap {(2)
293 723 R} SPACER, cylinder part, 1-1/27 1D (830X259)
(2)
293 724 R) SPACER, cylirder part, 1-3/4" 1D (830X260)
{2)
294 299 Rl SPACER, "O" ring (830X258)
323 122 R} WASHER (411X8) (7)
PRIMTED 1 UNITED STATES OF AMERICA . . PRINTED IN UNITED STATES OF AMERICA




+39-

1 295 528 R11
2 293 801 R1
3 305 874 R}
4 295 525 R92
5 293 803 R92
6 293 808 R91
7 41 597 DA
8 289 240 R11
9 305 874 R1
10 295 $34 R1
295 535 R1
551 172 R1
1l 295 535 R}
12 295 543 R1
551 193 R1

PRINTID IM UMITED BTATES OF AMEAICA

{Hydraulic Only) (For tractors using Radiator
Guarde, 295 174 R93 or 304 258 R91)

O-—-3
£

oo — 4

SHAFT, rear control

COLLAR, rear control shaft
5/16" NUT

5/16 x 2-1/2" hex-hd cap SCREW
/16" lock WASHER

BUSHING, rear control shaft bracket (2)

BRACKET w/two BUSHING, 273 278 R91,
rear control shaft
3/8" NUT (4)
3/8 x 3/4" hex-hd cap SCREW (4)
3/8" lock WASHER (4)

HANDLE, control
1/2 x 1-1/2" hex-hd. cap SCREW (2)
1/2 x 1-1/4" hex-hd, cap »CKLW
1/2'" lock WASHER (3)

SHAFT w/GRIP, 41 % )1 DA, control handie
adjustable hand

GRIP, control handle hand
SHAFT, {ront coatro}
BUSHING, front control shaft (2)

LEVER, inner {ront coatrol
BOLT, control lever locking
NUT, lock

Follows Reference No, 10

LEVER, valve control}
NUT, lock
3/8 x 1-7/8" hex-hd. cap SCREW

o MODEL 2040 o MODEL 2040
HYDRAULIC CONTROL UNIT HYDRAULIC CONTROL UNIT
HYDRAULIC CONTROLS W : .

HYDRAULIC CONTRCOLS

{Hydraulic oanly) (For tractors using Radiator
Guards, 295 174 I'93 or 304 258 RI1) - Conrinued

1"“»//\:

o, -

[ } ] 10
| N \
| A
| q‘)%)
¥ bu
17
18
is
14— /
A LA
13 283 827 R91  LINK, 289 828 R1l, w/BEARING, 91 21> &vi
and NUT, 287 072 Ri, contrel
620 352 R1 NUT, lock {2)
1/73 » 2" bhex-hd. cap SCREW {2)
14 289 828 R11 LINK, contreol
15 297 218 R91 BEARING, coatrol hinx rod end
287 072 R1 NUT
16 295 530 R91 ROD, 295 531 R}, w/twe BEARING,
283 442 RY1 and two NUL, J87 Uil RY, srvse
reach
28 072 Rl NUT
172NF slt-hox. NUT
3/32 x 1-1/8" cotter PIN
V/2NF x 1-3/4" hex-hd. cap SURLW
172" lock WASHER
17 285 442 Ry} BEARING, reach rod ead (2}
1/2NF NUT (2}
18 29% 531 R ROD, side reach
19 295 544 R12  GUARD, reach rod
287 074 R1 NUT (&)
1/2 x 1-1/2" hex-hd. cap SCREW {2)
172" lock WASHER (2)
102 467 H FITTING, bearing lubricatioa (Lincoln %042)
{optional with 110 146 R91) (¢)
110 146 ROt FITTING, bearing lubrication {Alemule
1792BL) (optsonal with 102 46T H) (4)
109 461 FITTING., brachet lubrication (Lincola YU}
{optional with 138 322 H)
138 322 H FITTING, bracket lubrication {Alemite
16108 L) (optional with 109 461}
° PRIMTED 16 UNITED STATES OF AMERICA




_-40- -40-
MODEL 2040 MODEL 2040
ﬁ HYDRAULIC CONTROL UNIT ﬁ HYDRAULIC CONTROL UNIT

HYDRAULIC CONTROL.S
(For tractors using Radiator Guard, 309 347 R91)

1 293 808 R91  GRIP, 41 597 DA, hand control adjustable
2 41 597 DA GRIP, hand
3 284 033 R91  HANDLE, control
1/2 x 1-1/4" hex-hd cap SCREW
1/2 x 1-1,2'" hex-hd cap SCREW (2)
1/2" lock WASHER (3)

4 284 032 R} COLLAR, rear control shaft
S/16" NUT
5/16 x 2-1/2" hcx-hd cap SCREW
5/16" lock WASHE

4A 615 227 Ri WASHER, 1-3/4x }- l/JZ x 11 ga flat

5 287 058 R91  OIL SEAL, front and rear control shaft {4)

[y 298 175 R91} BEARING, front and rear control
shaft-needle (4)

7 284 026 R91 BRACKLET w/two BEARING, 298 175 R9l and
two OIL SEAL, 287 058 R9!, rear control
shaft

3/8" NUT (b)

3/8 x 3/4" hex-hd cap SCREW (5)
3/8 x 7/8" hex-hd cap SCREW
3/8" heavy lock WASHER ()

PRINTED M UMTED STATES OF AMERICA

HYDRAULIC CONTROLS
{For tractors using Radistor Guard, 309 347 R91) - Coatinued

0@

8 102 467 H FITTING, control shaft bracket lubricatioa
(Lincoln 5042) (optronal with 110 146 R91)
(2}

8 110 146 R91 FITTING, coantrol shaft bracket lubrication
(Alemite 1792-B) (opticnal with 102 447 H)
2)

9 284 030 R RACK, rear control shaflt inner

10 284 029 R1t  SHAFT w/RACE, 284 030 R, rear comroi

il 309 859 R9!} LEVER, froat comrol inner

L1A 295 335 R1 BOLT, coatrol lever lockiag

$/16" stover lock NUT

12 309 858 Rl SHAFT, f(ront control

12A 109 46} FITTING, {ront control shaft lubricatioa
{Lincoln 5000) {optional with 138 32 H)

12A 13 322 H FITTING, froat coatrol shaft lubrication
{Alemite 1610BL) toptional with 109 ¢41)

13 16 964 R91  FITTING, side reach rod lubrication (Liscola
$410) {optiomal with 274 310§ (2)

13 274 %10 FITTING, aide reach rod lubrication {Alemite

191 18) (aptioaa! with 16 64 R91) (1) |

PENNTED 1N VMITUD STATER OF AMIIIGA




-41- -4i-
B4 MODEL 2040 s MODEL 2040
HYDRAULIC CONTROL UNIT HYDRAULIC CONTROL UNIT

HYODRAULIC CONTROLS
{For tractor using Radiator Guard, 309 347 R91) - Continued

14 283 442 R91 BEARING, side reach rod end (2)
1/2NF heavy NUT (2)

15 295 530 R91 ROD, 295 531 R11, w/two BEARING,
283 442 R91, side reach
1/2NF slt NUT
1/2NF jam NUT
1/2NF x 1-3/4" hex-hd cap SCREW
3/32 x 1-1/2" cotter PIN

15 295 531 R11  ROD, reach

16 102 467 H FITTING, rod end lubrication {Lincoln 5042)

(optional with 110 146 R91)

16 110 146 R91 FITTING, rod end lubrication (Alemite
1792BL) (optional with 102 467 H)

NO. NU st

HYDRAULIC CONTROLS
(For tractors using Radiator Guard, 309 347 R91) - Continued

17 309 862 R9! L.INK, control
1/2" stover lock NUT
1/2ZNF NUT
1/2NF x 1-1,2" hex-hd cap SCREW
1/2 x 2" hex-hd cap SCREW

18 117 175 FITTING, rod end iubrication (optional with
271 289}

18 271 289 FITTING, rod end lubricztion {optional with
117 175)

i9 255 543 R1 LEVER, valve control

9 413 937 NUT, 3/8" stover lock
3/8 x 1-7/8" hex-hd cap SCREW
20 295 544 R12 GUARD, reach rod
287 074 R1 NUT, 1/2" heavy {2)

1/2 x 1-1/2'" hex-hd cap SCREW (2)
1/2" heavy lock WASHER (2)

POWER TAKE—~OFF SHAFT
{Blood Bros.)

POWER TAKE-OFF SHAFT
(Blood Bros.) - Continued

1 283 434 R2 ADAPTER, [ront power take-off coupling
{order 315 540 K1)
3/8 x 1-3/8" hex-hd cap SCREW (6)
3/8" lock WASHER (6)
2 283 455 R1 FLANGE, yoke (INF-34)
3 307 949 R91 SPIDER ASSEMBLY (CP35N-8) (2)
{Composed of -
$1 SPIDER
3 Cup 661 671 R9I1
1 cup 283 461 R91
1 PLUG 103 833
4 RING 495 962 R1)
4 661 671 R91 CUP, needle {3J4N4-2A) (6}
s 283 457 R1 CENTER, double {3N172-1)
[ 283 456 R1 YOKE, plain (3INYS28-13)
7 271 283 FITTING, 1/8" lubrication {Alemite 1688B)
{optional with 126 152)
7 126 152 FITTING, 1/8 lubrication (Lincoln 5200)

{optional with 271 283)

PRINTED 16 UNITED STATLS OF AMERICA

8 495 962 R1 RING, lock (IN20) (8}

9 138 322 H FITTING, 1/8" lubrication (Alemite 1610BL)
(optional with 109 461)

9 109 461 FITTING, }/8" lubrication (Lincoln 3N172-1}

{optional with 138 322 H)
10 283 461 R91  CUP, needle (35N4-3A) (2)
| 31 103 883 PLUG, spider (20803) (2)
283 445 R91  SHAFT, power take-off {CP35N-8)
(order 317 617 R91)
(Composed of -
i

FITTING 271 283
i FITTIF G V38 322 H
1 FLANGE 233 455 R1
1 CENTER 283 457 R1
2 SPIDER 307 949 Ryl
i YOKE 28) 456 R1)

§-Not Furnished Separately

© PRINTED 1M UKITED STATES OF AMERICA

8-19




~42- -42-
i MODEL 2040 ol MODEL 2040
HYDRAULIC CONTROL UNIT HYDRAULIC CONTROL UNIT

POWER TAKE-OFF SHAFT

{Mechanics)
3
n a,\
2
IPA-60695
i 317 617 R91  SHAFT w/universal JOINT ASSEMBLY,
power take-off (will work for 283 445 R91)
{Composeq of -
4 BOLT 37 479 HA
1 FITTING 117 175
1 FITTING 110 146 R91
2 PLATE 37 337 H
8 RETAINER 305 109 R91
4 RING 97 710 H
8 SHIELD 37 335 H
] SPIDER 317 721 R91
3 SPIDER 317 722 R91
i TUBE 317 718 R91
1 YOKE 317 708 R1)
181 377 SCREW, cap, hex-hd, 3/8NF x 1-3/4'(4)
103 321 WASHER, lock, 3/8" (4)
2 110 146 R91  FITTING, lubrication (optional with
102 467 H)
2 102 467 H FITTING, lubrication {optional with
110 146 R91)
3 317 721 R91  SPIDER w/BEARINGS (114-5131-A)

PRINTRD i UNITED STATILS OF AMERICA

POWER TAKE-OFF SHAFT
{Mechanics) - Continued

4 97 710 H RING, snap (5785J]) (4)

5 317718 R91 TUBE (42-15568-2)

6 317 722 R91  SPIDER w/BEARINGS (114-5132-A)

7 317 708 R1 YOKE, fitting (16781J)

8 37 337 H PLATE, lock (3550J) (2)

9 37 479 HA BOLT, 3/8NF x 27/32" {3544J) {4)

10 P17 175 FITTING, lubrication {(optional with 274 508)

10 274 508 FITTING, lubrication (optional with 117 175)

| 91 315 540 R1 ADAPTER, front power take-off coupling
179 843 SCREW, cap, hex-hd, 3/8NC x 1-1/2" (6)
103 321 WASHER, lock, 3/8" (6) B

305 103 R9! RETAINER and SEAL (12408} (8)

37 335 H SHIELD, dust {8)

’ PRINTED IN UNITED STATES OF AMIRNICA

8-20



